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Report consists of 1 test report. ITALIA

Date of issue: 06-09-12

Defects before testing: None

Sample name: Table POULE

TEST REPORT N° 146383

Overall dimensions: @ 600 x 1100 (h) mm

List performed tests:
1. Durability of flaps ISO 7170:2005, clause 7.3.2

This document is validated by digital signature and time stamping in accoraance
with the ltalian laws and the European Directives which regulate the electronic
Slignature systems.

The sample name and, when relevn, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submi for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.
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TEST REPORT N° 146383

Date of issue: 06-09-12

Sample weight: Not determined
Overall dimensions: 2 600 x 1100 (h) mm
Sample name: Table POULE

Detail of the folding system.

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always
be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.
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TEST REPORT
146383 / 1 KRISTALIA S.R.L.
VIA CALDERANO 5
Date received: 29-06-12 33070 BRUGNERA (PN)
ITALIA
Date of test: 03-09-12
Date of issue: 06-09-12
Sample name: Table POULE

Durability of flaps ISO 7170:2005, clause 7.3.2

Dimensions: 2 600x 10 mm

Application point: on the edge of the table top

Tests results:

Number of
cycles Remarks
30000 None

Note: as customer specification the test has been carried out on a folding table top.

This document is validaled by digital signature and time stamping in accordance
with the ltalian laws and the Eurbpean Directives which requlate the electronic
Signature systems.
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The sample name and, when relelvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
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